

KRISHNASAMY College of ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University

Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu. 2014 (04142) 285 601 - 604 www.kcet.in info@kcet.in

Consultancy – M.R.C. Mills Private Limited Dated: 01.04.2021

M.R.C Mills Private Limited
From, nec will Rit, LId,.
A/5-1, Industail Solate,
addalare.
To, The stead of Department, - Civil.
Kushnasony Engineering College,
Cuddalace
SUB: Baick test, Name of work: N.R.C. Mills, Roterta, Roccusing Unit.
Respected Six, we are Submitted Brick (May) used for
our, construction purpose, we need competitive
Skiength as soon as possible. So please kindly thue
the report immediately.

Vous Tunly le R. Bola viel

Pachayanapan Vilage, Cuddatore to Chidambaram Road, Pachayanapan Vilage, Cuddatore to Chidambaram Road, STIN: 323
Pachayanapan Vilage, Cuddatore- of 70 OST 10: 325
I: projectagementlis.com VRL; wew.mcmills.com
CiN; U171117.

Inward Letter

KNISHMASANY COLLEGE OF ENGG & FECHNOLOGY - ANAND NAGAR NELLIKUPPAR MAIN ROAD S.KUMARAPURAN CUDDALORE 507105 Phone:04142285501 fax:04142290394

RECEIPT

Receipt No: (C20/02939 Date : 01/04/2021

Mame : MRC MILLS PVI LTD 01 Class :

Particulars Amount

TESTING CUBES 300.00

Total 500.00 Amount in Words : Rupees Three Hundred Only



Casher

Bill receipt for testing



KRISHNASAMY College of **ENGINEERING & TECHNOLOGY**

Approved by AICTE & Affiliated to Anna University

Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu. 🖀 (04142) 285 601 - 604 www.kcet.in 🖂 info@kcet.in



KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY CUDDALORE - 607 109 DEPARTMENT OF CIVIL ENGINEERING

Receipt No: FC20/02940 dt 1.04.2021

To: MRC MILLS PVT LTD. SITE,

Cuddalore -OT

Date: 1.04.2021

Sub: Testing of Bricks - Reg.

S. No	Mark on the Specimen	Date of Testing	Weight of Brick (kg)	Ultimate Load (kN)	Compressive Strength (N/mm ²)	
1	RPS	01/04/2021	2.857	130	5.65	
2	RPS	01/04/2021	2.927	100	4.34	2-2. %
3	RPS	01/04/2021	2.875	111	4.82	2.1/1
4	RSH	01/04/2021	3.080	64	2.78	(Sample not drawn by KC)





13012 Principal

ng å



KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY CUDDALORE - 607 109 DEPARTMENT OF CIVIL ENGINEERING

Receipt No: FC20/02939 dt 1.04.2021

To: MRC MILLS PVT LTD. SITE, Cuddalore -OT

Date: 1.04.2021

Sub: Testing of Bricks - Reg.

S. No	Mark on the Specimen	Date of Testing	Weight of Brick (kg)	Ultimate Load (kN)	Compressive Strength (N/mm ²)
1	ARS	01/04/2021	3.140	84	3.65
2	ARS	01/04/2021	3.022	76	3.30
3	ARS	01/04/2021	3.077	77	3.34

(Sample not drawn by KCET)





Principal

PRINCIPAL ring & Tech 607 100

Testing report for the given sample